Project Number: 0411-08-1686 Test Type: SDSS Test Sta. No.: 6G File Name: B-2359_UD20b
Project Name: Exelon (Victoria) Task No.: NA Test No.: NA Test Series for: NA
[ X [Tube | _|Field Extruded I__—__lLiner | |Remoided Tamping | |Constant Effort: Blows/Tamps per Layer =
Boring No.: _ B-2359UD LPC Core Impact/Rammer Rammer Wagt.(Ibf)= No. Layers =
Sample No.: Compostite No.: | |Pluviated: Tamper Force (Ibf)= Drop (in.) =
Depth (ft): 120.0-121.7  Specimen No.: B Kneading Undercompaction: Uy, (%) = Dia. (in.) =
_]Spec. Selection by X-ray; r—\Geomarine Sample Ref. Effort= % Comp. = + Opt.=
[ Type | X Ko at: | X [Incremental [__JAnisotropic at: Inclined Stress Path, K.pss | |Used Automated System
Consolidation: |CcRS 90° Stress Path Remarks:
Loading | X |Static | X |Strain | |Creep | X |Const, Vol./Ht X |Without - Water _]Cyclic Hz) Strain L__]stress
Conditions: Dynamic Stress Post Cyclic Drained With - Bath | Rate: 0.1; 1, Other:
Summary of Specimen Physical Properties
Specific Gravity: Water Unit Weight LL
Gg= 2.720 messuied Height Volume Area Content Total Dry Saturation PL -200 | Void Ratio,
Condition: (mm) (cm®) (cm®) (%) (pch) (pch) (%) PI % e
Initial 18.68 64.76 34.68 37.09 113.1 82.5 95.7 51 95.4 1.058
After to o'y 17.57 60.92 34.68 34.27 117.8 87.7 100.0 15 NA 0.935
|Consol..  to O'vo,max NA NA NA NA NA NA NA 36 NA NA
Consolidation Stress Summary and Loading Summary
Item Unit Max. Stress | Pre-Shear | Post Cyclic | X |Static Strain Rate = 4.9 %lhr.
Vert. Consol. Stress, o',.:|  (ksf) NA 10.794 NA CyclicRate (Hz): | Jo.4; | [1; Other=
Induced OCR: - NA NA NA During/End of Loading Static Cyclic
Axial Strain during Consol., g, % NA 5.94 NA Change in Height, AH, , (mm): NA NA
Horiz. Consol. Stress, t.:|  (ksf) NA NA NA Change in Vol., AV, , (cm®): NA NA
Consol. Stress Ratio, 1,/ o', - NA NA NA Post Cy.Displ. Reset to Null Pos.: Yes; 1No
Shear Strain during Consol., g,.: % NA NA NA Number of Loading Cycles, N = NA
| Undr. Ambient Shear Stress, t.:|  (ksf) NA NA NA 3T, = NA  (ksf) = NA %
Undr. Ambient Shear Strain, e, % NA NA NA at end of cyclic loading, o', = NA  (ksf)
Weight Top Cap, etc., M. (Ibf):  1.16 Data Normalization: |L|Yes UNO Value: 10.794 (ksf)
Data corr. for M:] X [Yes; | [No| Plattens with Pins:| [Yes; | X |No|Using Effective Vertical Stress:
| | Wire Reinforced Membrane, Model: Data corr. for Membr. strength Pre-Shear Conditions Post-Cyclic Conditions
X |Regular Membrane with Rings mYes |_X—|No Maximum Stress during Consol. H

Notes: See Fugro South, Inc. Notation Listing for definition of symbois and acronyms.

NA - Not Applicable

Final Visual Description and Remarks: Light Gray Fat CLAY (CH)

F or G in the Test Sta. No. indicates Fugro or GEOTAC apparatus.

Loading Summary
Th Y c"Iv th’clv AclJ U'v.c chv.c
(ksf) (%) (ksf) - - -
at Peak Shear Stress 2.951 2.36 8.675 0.340 0.196 0.273
at Maximum Strain 1.424 29.74 7.149 0.199 0.338 -
Volume 3 Rev. 0 - 7/18/2008 Boring B-2359UD, Sprgle {6805 Repsh 120.0 - 121.7 ft FUGRO COitSLEANTSoINC.



Boring No.: B-2358UD

Sample No.: UD-20B

Elapsed Shear Shear Effective Calulated Pore Secant Tangent Norm. Shear| Norm. Vert. | Norm. Decr. | Stress Ratio
Time Strain Stress Vertical Stress | Press. Change | Shear Modulus Modulus Stress Stress inV. Stress Angle
Y T ay AU = Ad'y G, Gr wWo'e oJo'e | Ad'Jo',e doss
(min) (%) (ksf) (ksf) (ksf) (ksf) (ksf) (*)
0.0 0.00 -0.002 10.794 0.000 - - 0.000 1.000 0.000 -0.01
26 0.07 0.345 10.765 0.029 518.520 633.262 0.032 0.997 0.003 1.84
8.2 0.10 0.589 10.700 0.094 593.794 492.574 0.055 0.991 0.009 3.15
7.8 0.19 0.813 10.611 0.183 420.166 282.474 0.075 0.983 0.017 4.38
10.4 0.27 1.061 10.520 0.274 394.268 268.226 0.098 0.975 0.025 5.76
13.0 0.40 1.323 10.376 0.418 335.289 226.028 0.123 0.961 0.039 Tt
15.6 0.50 1.574 10.246 0.548 316.271 196.985 0.146 0.949 0.051 8.73
18.3 0.63 1.271 10.093 0.701 281.790 147.537 0.164 0.935 0.065 9.95
20.9 0.76 1.964 9,944 0.850 257.765 131.793 0.182 0.921 0.079 197
23.5 0.89 2.121 9.803 0.991 237.319 115.744 0.196 0.908 0.092 12.21
26.1 1.0 2.292 9.654 1.140 219.172 103.567 0.212 0.894 0.106 13.35
28.7 1.22 2.454 9.509 1.285 201.675 86.328 0.227 0.881 0.119 14.47
31.3 1.40 2.598 9.345 1.449 185.315 66.870 0.241 0.866 0.134 15.54
33.9 1.61 2.711 9.188 1.606 169.003 48.181 0.251 0.851 0.149 16.44
36.5 1.81 2.793 9.031 1.763 154.591 38.014 0.259 0.837 0.163 17.19
39.1 2.00 2.861 8.902 1.892 143.240 31.025 0.265 0.825 0.175 17.82
417 2.16 2.905 8.790 2.005 134.371 24.787 0.269 0.814 0.186 18.29
443 2.36 2.951 8.675 2.119 124.882 10.476 0.273 0.804 0.196 18.79
52.2 3.04 2.937 8.382 2412 96.765 -10.456 0.272 0.777 0.223 19.31
60.0 3.69 2.813 8.207 2.587 76.226 -19.887 0.261 0.760 0.240 18.92
67.8 4.40 2.667 8.078 2.716 60.696 -19.007 0.247 0.748 0.252 18.27
75.6 5.05 2.555 8.065 2.729 50.654 -15.144 0.237 0.747 0.253 17.58
83.4 5.72 2.467 8.036 2.758 43.189 -13.662 0.229 0.744 0.256 17.07
91.2 6.41 2.369 8.016 2.779 37.009 -14.384 0.220 0.743 0.257 16.47
99.1 7.03 2.278 8.008 2.786 32.406 -12.821 0.211 0.742 0.258 15.88
106.9 7.73 2.201 8.001 2.793 28.495 -10.648 0.204 0.741 0.259 15.38
114.7 8.38 2134 8.022 2772 25.468 -9.297 0.198 0.743 0.257 14.89
122.5 9.08 2.076 7.986 2.808 22.891 -10.236 0.192 0.740 0.260 14.57
130.3 9.65 2.006 7.974 2.820 20.806 -10.234 0.186 0.739 0.261 14.12
138.1 10.29 1.953 7.947 2.848 18.995 -7.972 0.181 0.736 0.264 13.81
146.0 10.93 1.905 7.922 2.872 17.448 -6.116 0.176 0.734 0.266 13.52
153.8 11.59 1.874 7.908 2.887 16.182 -5,351 0.174 0.733 0.267 13.33
161.6 12.23 1.835 7.888 2.906 15.013 -5.100 0.170 0.731 0.269 13.10
169.4 12.91 1.807 7.880 2.914 14.012 -3.860 0.167 0.730 0.270 12.92
179.8 13.77 1.776 7.843 2.951 12.912 -3.899 0.165 0.727 0.273 12.76
195.4 15.09 1.721 7.803 2.992 11.415 -4.283 0.159 0.723 0.277 12.44
2111 16.42 1.663 7.736 3.058 10.136 -3.368 0.154 0.717 0.283 12.13
226.7 17.74 1.631 7.670 3.124 9.203 -2.370 0.151 0.711 0.289 12.01
2423 19.10 1.599 7.631 3.163 8.380 -2.435 0.148 0.707 0.283 11.83
257.9 20.42 1.566 7.563 3.232 7.677 -2.612 0.145 0.701 0.299 11.70
273.5 21.72 1.530 7.492 3.302 7.052 -2.382 0.142 0.694 0.306 11.55
289.2 23.03 1.504 7.431 3.363 6.538 -1.656 0.139 0.688 0.312 11.44
304.8 24.33 1.487 7.365 3.430 6.120 -1.456 0.138 0.682 0.318 11.42
320.4 25.67 1.465 7.308 3.486 5.714 -1.568 0.136 0.677 0.323 11.34
336.0 26.99 1.445 7.261 3.533 5.361 -0.889 0.134 0.673 0.327 11.26
3561.7 28.37 1.442 7.199 3.596 5.088 -0.772 0.134 0.867 0.333 11.33
367.3 29.74 1.424 7.149 3.845 4794 -1.281 0.132 0.662 0.338 1127
Volume 3 Rev. 0 - 7/18/2008 Boring B-235000, Sens YROTE SRS 120.0= 1007 1 FUGRO CONENLTARESoBNC.



Consolidation (Load
Controlled) Tests —
Undisturbed Samples
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project No.: 6468071777
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Checked By: JW

-
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Depth: 69.5-71.5'
Elevation: N/A

+

2302UD UD-11

Tested By: BM

Test Date: 4/07/08
Sample Type: Undisturbed

Project: Exelon Texas COL VictoriglLocation: B

Boring No.: B-2302UD

Cr= 0.025

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

 Sample No.: UD-11

Description: Light Gray Mottled Light Yellowish Brown Fat CLAY (CH)
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04
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Compression Index: 0.188
-1

Preconsolidation Pressure: 1.27e+004 psf

Overburden Pressure: 7500 psf

Diameter:
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Description: Mottled Brownish Yellow and Pale Yellow Elastic SILT (MH)

Cr= 0.028

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Description: Mottied Brownish Yeliow and Pale Yellow Elastic SILT (MH)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Cr= 0.028
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Description: Mottled Brownish Yellow and Pale Yellow Elastic SILT (MH)
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Overburden Pressure: 7900 psf Water Content, % 25.28 23.84
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Compression Index: 0.05 Saturation, % 80.33 99.66
Diameter: 2.499 in Height: 0.9954 in Void Ratio 0.76 0.65
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Project: Exelon Texas COL VictorigLocation: B-2318UD UD-8

Project No.: 6468071777
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Tested By: BM

Checked By: HJ
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Test Date: 2/27/08
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&5 Test No.: 8356

Sample Type: Undisturbed

Elevation: N/A

% Description: Light Gray Poorly Graded SAND with Silt (SP-SM)
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